ULPSS90/E

Parts List

This manual covers a product family with many variations of voltages

and accessories. Not all options in the parts lists were included in each

model. Contact WINCO service with your serial number if you are not
sure which options were included with your generator.

WINCO Service
Phone: 507-357-6831
Email: service@wincogen.com
www.wincogen.com

99974-27EPL 1 Rev A




POWER-PAK OPEN SKID

99974-27EPL

ITEM NO. PartNo DESCRIPTION QTY.
1 99309-103 WELDED BASE ASSEMBLY 1
2 352013-1 GEN END UCI274C1J SAE3 11.5 1
3 99362-018 FUEL SYSTEM PSS90 1
4 99686-001 BATTERY TRAY KIT ]
5 99687-024 EXHUST ASSEMBLY ]
6 99682-010 BLOCK HEATER KIT ]
7 99489-003 HARDWARE KIT PSS90 1
8 99692-291 GEN MOD 1 PH 1
9 99836-290 CB AND RECONNECT BOX 1
10 351903-26 DSE 7310 MKXSCS:E)MNI;LRYOL PEDESTAL 1
11 100114-716 SKID ]
12 351987-9 ENGINE GM PSI 5.7L TURBO CAC 1
13 99378-099 RADIATOR HOUSING INSTALL 1

y 0O0-0 2 BATTERY CHRER KITT2V 5




PSI/GM 5.7L V8 ENGINE

]~ [ s [ [ Ja v [\ w J s oo [ B
[} — | s ] o /am [ [ o | s [ ] o\ o\ ] —" ] - )
z

Z|—|oo
@)
ELE

s

BOH
FAISO) RHR

xx
O|x|5/x¢/0|5|0
_HELE_N_I_I
v || N (L ~a)

x
0| =[x/ Q<
BOPALRR
(A (%) ARR

Z|HZ

o

APO

| D

(00)

o
[N O|I— ANM
RQOA__.OOO
<|—|— —|—_|—_

Ll OS] | |
NN

(08
W]2345/O
=

CONTACT WINCO SERVICE FOR FULL ENGINE PARTS
SUPPORT.

<
>
)
[~

99974-27EPL



VAPOR FUEL SYSTEM

ITEM NO. | PartNo DESCRIPTION QTY.

1 99065-005| FUEL WELDMENT 1.25"

PIPE NIPPLE 1.25NPT X 2

92042-000| ELBOW PIPE 1.25NPT 90

HOSE FIT 1.25 NPT X 1.25
92388-008 LAt

81018-001| HOSE CLAMP 1.25-2.25

HOSE 1.25I1D UNCUT
65000-000]  .25-20X.625 SS HHCS

16248-000] .25-20 FLANGE NUT

ADAPTER FLANGE 1.25'
42943-001 ASCO VALVE
10 16135-002 MODIFIER SFSUYEL VALVE :

11 15374-002 TUBE CLIPS |
12 15210-015| FUEL PRESSURE DECAL |

—_

NN | NN

N [ ON OO [ MNW (N

TEM 1 pariNo DESCRIPTION QTY.

SOLENOID GAS VALVE 12VDC
42943-125 RSN 2

TERMINAL MALE 16-14 AWG
ORING KIT 1" & T.25"ASCO
3 [42943-002 FLANGED VALVES ]

99974-27EPL 4 Rev A




LIQUID-WITHDRAWL FUEL SYSTEM

N\

P‘V
4,
o

o

4 ’
B )y
N

é.ﬁ//

A

% ﬁw 1 4
Koy e &
‘.WVJ 7 R

',Q

o
Vo/W\\MW_,‘ e

- ‘
\ S ‘
o @&
Wt/
/~ /'
\ . 3
Vg A &
kS L PR
B 1 JOEN)
< 4 p o o
IR \ o
i &

W.l.|.|n/_3.|224.|.|
g
o
o~ RO o _
- LD 2=
o o N~ o N N AV
— Ne)
Z—Z> o= : N
IG5 IR
> Ol Rk | o
z| ! - { <z | I
o028 85K [F8 |x
~ ) i Q N
W@EWC).]CW&BES.%H
MH,WCJSPWAHA%WO_H
Slom K2 alcE 5 ge s
DIEI=ZzH Ol | STV
WSIEL |Oln| Z T |
w0l = v |
O| |w O
T Sm T ~ :7u
O —
T
I
—|— QN O DO T O |— | X
EEEEEEEEIEEE
N_ 1 1 1 1 1 1 1 1 1 [}
[ DODM N OO —| AN | X |
04/044]40/0000/0
P/OO/O/OO/03/0033
— |ON[—| — |[—|— N[O | IO | N | O~
OO |ON[CO| OO [O[O|ON| X | O [ O~ | O~
O
p
M]23456789.n|u..H
(L
=

<
>
)
o

99974-27EPL



EXHAUST SYSTEM

RO EE

<
>
)
[~

Default/QTY.

RGM S./7LT
RS./LT

RT
UT

E SILENCER

-LEX

CA

X 1.5 GRS

LANGE NUT

|

RAI

DESCRIPTION
MUFFLI?IE CLAMP 3" 3/8"

ST SUPPORT BRACKET
FFLER CLAMP 2.5"

13 FLANGE NUT
CATALYTIC CONVERTER TO MUFFLER PIPE

CATALYTIC CONVERT
375-16X3.5 HH

HHCS 3/8-16X]1
25-20X.625 HH
25-20 FLANG
CATALYTIC CONV

EXHAUST
HHCS 1/2

3.5
GM, CATALYTIC CONVERTER GASKET

375
CRITICAL GRAD

)

EXHAUST SU

GROMMET .875ID X 1.25

MU

EXHA

PartNo
93489-001
350264-6
80519-019
99298-025
91658-001
57580-000
16248-001
93489-000
351999-2
16009-003
93489-002
99298-036
99298-037
53111-005
300541-3
16002-002
476-000
16248-000
91658-014
351999-2
16302-000

16250-000

2]
22

ITEM NO.

99974-27EPL




HARDWARE KIT

ITEM NO. PartNo DESCRIPTION REV D/QTY.
] 48178-000 HHCS 1/2-13 X 1 11
2 1/44-000 NUT HEX 1/2-13 4
3 248-001] .5-13 FLANGE NUT 11
4 5/580-000 HHCS 1/2-13 X 1.5 GRS 4
S 481-00] LOCKWASHER 3/8 SPLIT BLACK 20
6 96000-004 HEX HEAD BOLT 3/8-16 X 1.5 12
/ 98906-009 OIL DRAIN VALVE M12-1.75 X 3/8 F-107N 1
11 98956-001 SHOCKMOUNT 40 DURO (GREEN DQOT) 4
9 91 658-001] HHCS 3/8-16X1 2
0 16250-000 .375-16 FLANGE NUT _ ] 2
11 916-001 LOCKWASHER 3/8 EXTERNAL TOOTH 2
2 20039-000 LOCKWASHER 1/2 EXTERNAL TOOTH 1
13 924319-008 HOSE FIT. .500-14NPT X .375 HOSE BARB 2
14 923084-000 P PE PLUG .50 GALV 2
15 97294-005 AIR FILTER ASSEMBL 1
6 636-000 LOCKWASHER 1/2 SPLIT 4
/ 21867-000 FLAT WASHER 4
18 81018-008 HOSE CLAMP .875-.25 2
19 96000-002 .375-16X1 HHB 8
20 81018-009 HOSE CLAMP .625-.250 2
21 300349-5 ADAPTER M14-1.5M X 1/8 27 NPT F |
22 92386-010 1/8 NPT X 6" PIPE NIPPLE 1
23 23885-000 ELBOW PIPE 1/8NPT 90 1
24 98771-003 PETCOCK 1
25 21867-001 FLAT WASHER .51 X .88 X .05 8
26 81018-005 HOSE CLAMP 1.0625-.500 4
27 55505-022 HOSE 3/8 RUBBER 22.5 IN LONG |
28 55505-017 HOSE 3/8 RUBBER 34 IN LONG 1
29 99826-503 SUPPORT BRACKET |
30 93542-017 LEAD WIRE ASSEMBLY 1
99974-27EPL 7 (A




BLOCK HEATER

TEMNO. | PartNo DESCRIPTION QY.
HOSE FITTING 174 NPT [M] X 5/8
] 350341 HOSE BARB ]
2 92388-000 |  HOSE FIT .375NPT X .625 HOSE ]
3 81018-005 HOSE CLAMP 1.0625-.500 4
4 80781-003| BLOCK HEATER ASSEMBLY 1

99974-27EPL

Rev A




HOUSING ASSEMBLIES

99974-27EPL 9 Rev A



HOUSING ASSEMBLIES

ITEM NO. | PartNo DESCRIPTION A/Rg\{Y.
1 99071-037 PSS90 RADIATOR HOUSING 1
2 99067-090 PSS90 LEFT REAR CORNER 1
3 99067-091 PSS90 RIGHT REAR CORNER 1
4 99378091 LEFT REAR BAFFLE 1
5 99378-092 RIGHT REAR BAFFLE 1
6 99378-095 CAC BAFFLE 1
7 99333017 DOOR STOP 2
8 99225-005 ROOF SUPPORT 3
9 99515-011 | ROOF ACCESS COVER OIL LEVEL 1
10 99060-008 LIFTING EYE COVER PLATE 4
1 99071-048 FRONT 1
12 99100-193 PSS90 RIGHT SIDE PANEL 1
13 99100-194 LEFT SIDE PANEL 1
14 99078-095 LEFT SIDE BAFFLE ASSEMBLY 1
15 99078-096 |  RIGHT SIDE BAFFLE ASSEMBLY 1
16 15680-070 LEFT DOOR WELDMENT ]
17 15680-071 RIGHT DOOR WELDMENT ]
18 99100-095 REAR SILL 1
19 99100-096 REAR CENTER PANEL ]
20 99393238 RAD RIGHT SIDE 1
21 99393237 RAD LEFT SIDE 1
22 99515-190 ROOF 1

99974-27EPL

10

Rev A




SIDE SILL AND ROOF ASSEMBLIES

LEFT SIDE SILL (PICTURED)

M| PartNo

DESCRIPTION

1 192495-000

25-20 TINNERMAN

2 (99078-092

SIDE SILL LEFT

3 |99078-094

SIDE SILL BAFFLE

4 199393-234

SIDE TOP BAFFLE

5 [99393-232

FOAM
LEFT LOWER
BAFFLE FOAM

RIGHT SIDE SILL

92495-000|.25-20 TINNERMAN

99078-093

SIDE SILL RIGHT

SIDE SILL BAFFLE

99393-234

SIDE TOP BAFFLE
FOAM

1
2
3 [99078-097
4
)

99393-235

RIGHT LOWER
BAFFLE FOAM

99974-27EPL

M| PartNo | DESCRIPTION QY.

1 199515-190|  ROOF 1

ROOF

ACCESS

LEVEL
3 (99393-122| ROOF FOAM | 1
4 199393-144| ROOF FOAM | 1
Rev A




FRONT PANEL ASSEMBLY

99974-27EPL

M PartNo  [DESCRIPTION|QTY.

1 199071-048] FRONT | 1
T/4-20 RIVIT

2 352125-1 |[NUT 22 GA-| 18
WNES

3 [98313-000] LOGO 1

12

Rev A




ITEM
NO.

PartNo

DESCRIPTION

99100-096

REAR CENTER PANEL

99393-125

REAR CENTER FOAM

CP-653

SILK SCREEN

99974-27EPL

Y

13

@/ ° L)
\/
@
LEFT REAR CORNER (PICTURED)
M| PartNo | DESCRIPTION |QrY.
.25-20
92495000 NNERMAN
PSS90 LEFT REAR
LEFT REAR
REAR CORNER
4 199393-128 FOAM
RIGHT REAR CORNER
.25-20
PSS90 RIGHT
RIGHT REAR
REAR CORNER
4 199393-128 FOAM 1

Rev A




REAR SILL ASSEMBLY

',LEC';{‘ PartNo DESCRIPTION QTY.

| 99100-095 REAR SILL |

99378-096 REAR SIL L BAFFLE 1

REAR CENTER BAFFLE

92495-000 |.25-20 TINNERMAN 3

AIOWIN

99974-27EPL 14 Rev A



RADIATOR HOUSING AND LEFT SIDE PANEL

ITEM
NO.

PartNo

DESCRIPTION

99071-037

PSS90
RADIATOR

99393-124

HOUSING
RADIATOR SIDE
FOAM

99393-238

RAD RIGHT SIDE

99393-237

RAD LEFT SIDE

Ol W|IN

99393-236

RAD TOP

99974-27EPL

15

N
'L%{‘ PartNo | DESCRIPTION |QTY.
] 95229-004 LATCH 2
PSS90 LEFT SIDE
3 199393-229 FOAM ]
4 | CP-174 | SILKSCREEN | 1
Rev A




SIDE DOOR, PANEL, AND STOP

RIGHT SIDE DOOR (PICTURED)

ITEM
NO.

PartNo

DESCRIPTION

15680-071

RIGHT DOOR
WELDMENT

99393-233

DOOR PANEL

98879-001

FOAM
THREAD STUD
S5/16-18 X .75

983/5-043

DOOR HINGE

95229-004

LATCH

99333-017

DOOR STOP

SIDE DOOR

15680-070

LEFT DOOR

99393-231

WELDMENT
DOOR
PANEL FOAM

28879-001

98375-043

THREAD STUD
DOOR

HINGE

95229-004

LATCH LIFT
AND TURN

99333-017

DOOR STOP

M PartNo DESCRIPTION | QTY.
] 95229-004 LATCH 2
PSS90 RIGHT SIDE
3 | 99393-229 [SIDE PANEL FOAM| 1
4 CP-174 SILK SCREEN 1

99974-27EPL 16 Rev A




CIRCUIT BREAKER BOX COMPONENTS (1PHASE)

Bl
2| | .
\
@ = d ™= /////@
\\ . @//
[ e ig 0 — [@
9] |
()
wm ||
T®

!',.'.I'.."—'J—ee
ee

pO e

5 0

CB COVER NOT SHOWN
99974-27EPL 17 Rev A




CIRCUIT BREAKER BOX PARTS LIST (1PHASE)

TEMNO. | PartNo DESCRIPTION D%C‘T’y_”/
] 92495-000 25-20 TINNERMAN 7
2 512-000 25 WASHER 7
3 476-000 25-20X.625 HHB 7
4 16501-000 DECAL-FLOATING NEUTRAL ]
5 16499-000 | UL-DECAL-GROUNDING-WHITE I
6 484-000 #10 LOCKWASHER SPLIT 2
7 16503000 DECAL-COPPCI)EEI CONDUCTORS :
8 51795-000 3 PT TERMINAL BLOCK ]
9 350124-2 NEUTRAL SK400 400 AMP 1
10 58060-000 TEEMINAé GROUND LUG 2
RECEPTACLE NEMA 5-T5R
11 24749-000 SUPLEX 1
12 92009-000 RHMS 8-32 X 3.5 4
13 300538-23 WIRE HARNESS KIT ]
14 9362-000 10-24X1 2
15 439-000 25-20 X 1 HHB 1
16 10846-000 RHMC 832X 1.5 2
17 16248-000 25-20 FLANGE NUT 1
18 6376-000 #8 LOCK WASHER SPLIT 4
19 5113-000 NUT HEX # 8 8
20 456-000 10-24 HEX NUT 2
21 64576-006 | DECAL-GFCI PROTECTED UTILITY 1
22 24198-000 BHMS #8-32 X 5/8 2
3 1976.000]  #8 LOCKV\/TAC\)S(I;TEE EXTERNAL 4
24 479-000 LOCK WASHER, .25" SPLIT 7
25 99826-492| CB AND RECONNECT BOX 1
26 99826-294 CB COVER 1
. 21094.710 |CIRCUITBREAKER 400AMP 2POLE[ |

240VOLT

99974-27EPL

18

Rev A




CIRCUIT BREAKER BOX COMPONANTS (3PHASE 208V /240V)

\

Q

[

(@
o
il 00k

}

/

|
i

i
|

L]
-

CB COVER NOT SHOWN

99974-27EPL 19 Rev A



CIRCUIT BREAKER BOX PARTS LIST (3PHASE 208V /240V)

ITEM NO. PartNo DESCRIPTION QTY.
1 99826-248 CB BOX PSS60 1
2 99826-249 CB COVER 1
3 92495-000 .25-20 TINNERMAN 7
4 512-000 .25 WASHER 7
5 479-000 LOCK WASHER, .25" SPLIT 7
6 476-000 .25-20X.625 HHB 7
/ 16501-000 DECAL-FLOATING NEUTRAL 1
8 97753-017 TERMINAL BLOCK 1 2
9 16499-000 UL-DECAL-GROUNDING-WHITE 1
10 598-000 #10 WASHER 4
11 5315-000 NUT HEX 10-24 NYLON 16
12 420-000 RHMS 10-24 X .75 4
13 64576-009 GENERATOR OUTPUT DECAL 1
14 16503-000 DECAL—COP%E&ONDUCTORS 1
15 63941-005 DECALE(IZ\IIER}%Z(-[;J“ZTERDEMAINS 1
16 64576-020 | DECAL-GFCI PROTECTED UTILITY 4P 1
17 80623-008 TERMINAL BLOCK, 4PT, 20A 1
18 80623-013 | 2 POLE TERMINAL BLOCK JUMPER 1
19 95985-000 NUT HEX #8-32 NYLOK 6
20 7614-000 RHMS 8-32 X .75 2
21 93073-000 CONNECTOR, BOX, 1/2 INCH 1
22 22370-006 | TERMINAL SPADE 16-14AWG #5-#6 6
23 81096-005 200AMP 3POLE 240VOLT 1
24 95832-000 8-32 X 3.25 RHMS 2
25 10888-000 RHMS 8-32X2.5 ZINC 2
26 80126-004 CT 300:5 PANEL MOUNT 3
27 511-000 #8 FLATWASHER 24
28 64872-000 SOC.HCS 10-24 X 3/4 BLK 12
29 23917-000 GROMMET .6875ID X 1 1
30 99347-025 AC HARNESS 1

99974-27EPL

20

Rev A




CIRCUIT BREAKER BOX COMPONANTS (3PHASE 480V)

o]

oo / // - O
O/
’ ||| {
1O
|
/

/

e

ARAAKPPLP PO
K%@
Sooe

&
(S

6

CB COVER NOT SHOWN

99974-27EPL 21 Rev A



CIRCUIT BREAKER BOX PARTS LIST (3PHASE 480V)

99974-27EPL

ITEM NO. PartNo DESCRIPTION QTY.
] 92495-000 .25-20 TINNERMAN 7/
2 476-000 .25-20X.625 HHB 9
3 16501-000 DECAL-FLOATING NEUTRAL |
4 16499-000 UL-DECAL-GROUNDING-WHITE ]
5 16503-000 DECAL—COPFZEE&ONDUCTORS :
) 51795-000 3 PT TERMINAL BLOCK |
/ 58060-000 TERMINAL GROUND LUG 2
8 247 49-000 RECEPTA%HIEDLNEE(MA o-15R 1
9 300538-23 WIRE HARNESS KIT |
10 10846-000 RHMC 8-32 X 1.5 2
11 16248-000 .25-20 FLANGE NUT /
12 64576-006 | DECAL-GFCI PROTECTED UTILITY |
13 6402-000 SCREW 8-32 X 3/8 BIND 2
14 5113-000 NUT HEX # 8 )
15 21976-000 #8 LOCKV\/T/A(\)SCI;TEI_R| EXTERNAL 4
16 479-000 LOCK WASHER, .25" SPLIT /
17 99826-492 CB AND RECONNECT BOX |
18 99826-491 CB RISER |
19 81097-036 CIR.BRK.150A-3PL-600V, SQ |
20 44342-000 RHMS 8-32 X 3.0 2
21 350124-4 225A NEUTRAL ASSY |
22 6376-000 #8 LOCK WASHER SPLIT 2
23 463-000 HEX BOLT .25-20X.50 4
24 99826-295 CB COVER |
25 439-000 .25-20 X 1 HHB |
22

Rev A




CONTROL PEDESTAL
ASSEMBLY

ITEM NO. PartNo DESCRIPTION QTY.
CONTROL BOX PEDESTAL
‘ ?9826-501 DSE7310 MKI] ]
2 351891-43 |DSE 7310 MKII ENGINE CONTROL PSS 1
3 23917-005 GROMMET 1-5/18"1D 1
4 93402-003 HOLE PLUG 1.00IN DIA 1
5 351903-29 PEDISTAL COVER PLATE ]
o) 21253-000 RHMS 1/4-20X .75 4
7 479-000 LOCK WASHER, .25" SPLIT 4
8 512-000 25 WASHER 8
9 55440-000 25-02X.5 SELF TAP 2
10 21698-001 TORX PAN HEAD SCREW #10 4
11 96286-002 FLAT WASHER NYLON 4
12 479-000 LOCK WASHER, .25" SPLIT 4
13 466-000 .25-20X.75 HHB 4
14 21867-001 FLAT WASHER .51 X .88 X .05 4
15 16248-001 B5-13 FLANGE NUT 4
16 48178-000 HHCS 1/2-13 X 1 4
17 116200-5161  MAINTENANCE KIT DECAL ]

99974-27EPL 23 Rev A



MKII ENGINE CONTROLLER

W\,
g
QN
O 47 A i
,M »‘ ) .. im
\ o)) \
Ny - &&MNM
\9& .
) & f
\ 2 ® \‘ »
,.,\ =
)
L4 e
\
e
\

\— )

<
>
()
[

24

99974-27EPL



MKII ENGINE CONTROLLER PARTS LIST

ITEM NO. | PartNo DESCRIPTION QTY.
1 351900-33 CONTROL BOX MAIN BASE 1
5 351900-38 | DSE 7310 MK CONTRF%LRPPAS\IS\IEL WITH SILK SCREEN :
3 351900-34|  CONTROL BOX DIN RAIL MOUNTING PLATE 1
4 96286-001 1/4" NYLON WASHER 4
5 94980-003 THREAD STUD .25-20 X .750 2
6 479-000 LOCK WASHER, .25" SPLIT 2
7 438-000 HEX NUT, .25IN 2
8 99783-001 SWITCH, PUSH-PULL 1
9 99783-002 SWITCH CONTACT 1
10 351112-29 DEEP SEA ELECTRONICS 7310 MKII 1
11 64551-005 DIN RAIL 9.5" 1
12 80623-009 | TERMINAL BLOCK, DIN MOUNTED, SPRING CAGE 12
13 2489-003 FUSE HOLDER, DIN MOUNTED 5
14 352017-001 WIRE DUCT, 8.5IN 2
15 21698-001 TORX PAN HEAD SCREW #10 15
16 96286-002 FLAT WASHER NYLON 9
17 598-000 #10 WASHER 6
18 351900-36 RHEOSTAT MOUNTING BRACKET 1
19 97517-001 REOSTAT 1
20 64089-000 SPST, ROCKER SWITCH 2
21 23917-002 GROMMET, .375ID X 1 2
22 351900-35 COVER SUPPORT BRACKET 1
23 92495-000 25-20 TINNERMAN 4
24 96925-002 14 PIN CONNECTOR 1
25 96925-006 16 PIN CONNECTOR 1
26 351900-37 PLUG MOUNTING PLATE 1
27 425-000 #6 FLATWASHER 8
28 51802-000 NUT HEX #6-32 NYLOCK 4
29 24988-000 SCREW 6-32 X 1/2 BIND 4
30 16600-005 DSE MKIl ADVANCE POWER LOGO INSERT 1
31 16601-005 DSE 7310 MKIl LIGHT LEGEND CARD INSERT 1
32 48602-003 TERMINAL FEMALE 16-14 AWG .250 TAB 2
35 80623-010 END BLOCK, DIN MOUNTED 3
39 61898-000 TERMINAL FLAG 16/14AWG .250 2
42 351095-16 DECAL, FUSES AND TERMINAL BLOCKS 1
43 91683-000 1/4 TURN CLIP NUT 2
44 91682-001 STUD 1/4 TURN SLOTTED 2
45 91684-000 RETAINER RING 1/4 TURN SPLITRING 2

99974-27EPL 25 Rev A




CONTROL ASSEMBLY

LEAD WIRE ASSEMBLY IS HOOKED
UP UNDER RADIATOR SUPPORT

AND GOES TO THE FRAME

TEMNO. | PariNo DESCRIPTION QTY.
2 351903-26 DSE 7310 MK CONTROL PEDESTAL ASSEMBLY 1
4 99309-103 WELDED BASE ASSEMBLY ]
5 3520131 GEN END UCI2/4C1J SAE 3 11.5 ]
6 99362018 FUEL SYSTEM PSS90 ]
/ 99686-001 BATTERY TRAY KIT ]
8 99682-010 BLOCK HEATER KIT ]
9 99397-290 HOUSING ASSEMBLY ]
10 99489-003 HARDWARE KIT PSS90 ]
11 99692291 GEN MOD 1 PH ]
12 99836-290 CB AND RECONNECT BOX ]
13 100114-716 SKID ]
14 351987-9 ENGINE GM PSI 5.7L TURBO CAC ]
BATTERY CHARGERS
2 AMP__ [352020-12
5AMP (35202018
10 AMP__ [352020-19
10 AMP NFPA |352020-20
99974-27EPL 26 Rev A




Generator End

7 ,, Q?‘;k _;_.2:.}
8
\§ (2s8)
L W\ s Sl
31 ° \ﬁc? 7
33 L
32
ITEM DESCRIPTION PSS90-03 PSS90-04, -17,-18 | QTY
- COMPLETE GENERATOR END 352013-1 352013-2 ]
- STAMFORD MODEL UCl274C UCl274C -
- WINDING 06 311 -
24 AVR AS440 UL 350818-2 ]
Contact Winco for ad

ditional generator parts support.

EXPECTED RESISTANCE (Q)@ 20C (+/-10%)

MODEL SeSIEAes UCI274C 12 LEAD
STATOR WINDING [PER [F)’)HASE SERIES 0.030 0.090
ROTOR WINDING 0.59 0.59
EXCITER STATOR 21 21
EXCITER ROTOR ( L-L) 0.142 0.142
PMG STATOR (OPTIONAL) 26 26

99974-27EPL

27

Rev A




Generator Connections

SINGLE PHASE

THREE PHASE -DELTA
120/240 VOLTS

120/240 VOLTS

6
TO VOLTAGE REGULATOR TO VOLTAGE REGULATOR

PC2-8 C\' > :

T4
s
G2
\\_@ PC2-6
F’CZ*SC::D /
PC2-1 (753 T
PC2-2 o pan
PC2-9 g5 cT2
PC2-3 77 =
SINGLE PHASE
120/240V. 60 HZ.
115/200 V. 50 HZ.
N Y
g g HIGH VOLTAGE DELTA
120/240 V. 60 HZ.
T T 110/220 V. 50 HZ.
GROUND G2 G N T 1T 7T
TO LOAD

GROUND G3 G2 61 N
TO LOAD
(TO TRANSFER SWITCH)

{TO TRANSFER SWITCH)

THREE PHASE-HIGH WYE THREE PHASE-LOW WYE
277/480 VOLTS

120/208 VOLTS

7

7 T4

PC2-1 a0 cn PC2-1 gy cT
PC2-2 ) LOW VOLTAGE WYE PCo—2 o
ﬁ cT2 120/208-139/240 V. 60 HZ. _PC2-9 gopy | cT2
100/173- 115/200 V. 50 HZ. -

HIGH VOLTAGE WYE - Iy GROUND G3 G2 &1 N
240/416-277/480 V. 60 HZ. e GT30 OGZD ¢ N
219/380-231/400 V. 50 HZ. LOA

TO LOAD
(TO TRANSFER SWITCH)

99974-27EPL 28 Rev A




Genset Control Schematic

@io
P 6
FUSE #3 24 m
e @7
: @5
T
Jbd d N Blhd T — ) 1
[ 1 Lefosfoaforl T T [eefsel T T [ T T T T T[T [efeafoe] [erfaafas] Jesforfoe] AM
U v owon =~ L+ - SCR, b A scR, (SCR B A, =)
[ ] MPU DSENET Rsa8S
GEN VOLTS m mm
o
w222 3 4
- $g8 T
o ST = a4
o Q g m .m. w m m m m m m :onu.ﬁ.,._..ﬂ;_zm VAR E._m
saTrERY =5 8 8% m R & pc outeuts ecu KQ
i fzggs5s avomatwess L LD [
Pp 83 33EEEEE  esemmww UGG LTL Mo
Ll T=T T T=T [«[=T T [w[=[e[-le[ofae] Jee[eo[so[o[easafoefoa] T [efoTrelvi[ia[is] [eefosfas] [ [ [ T T
i o b HH 3 TR =] Cd | [ocd
u , 474
/mw Fss and 15
1
E;
H:
m Q
mmm/ E._O
FUSE #2 ._
3A =)
mm
mA
1 o\ _p- g3
FUSE #1 10A
72
i wizizRzRz =L
1
c@=aa+ ' OO0+ +] TERMINAL BLOCK JUMPERS
~ = I
2 mmmwmwwmmm SHOWN ABOVE OR BELOW
Qund g o ! THEIR CORRESPONDING TERMINALS
[ !

DIN RAIL TERMINAL BLOCKS

<
>
)
[~

AC CONNECTOR

29

DC CONNECTOR

99974-27EPL



Harness Schematic

FUEL SOLINOIDS

21 NSC» —
1 ok ek

-u
o
c
@

—

OPTIONAL LOW COOLANT SENSOR

PLUG 2
ENGINE
ECU

START COMMAND

{ s ) | FUEL SELECT

Mgl B R ENFRN
Q
.

1 ¢ A | IGNITION
15 P CAN LOW
16 ¢ N » | CAN HIGH

99974-27EPL 30 Rev A




	Title Page
	Drawing View38

	General 1
	Drawing View37

	Engine 1
	Drawing View10

	Fuel 1
	Drawing View31
	Drawing View39

	Fuel 2
	Drawing View30

	Exhaust 1
	Drawing View5

	Other 1
	Drawing View7

	Other 2
	Drawing View34

	Housing 1
	Drawing View14

	Housing 2
	Housing 3
	Drawing View16
	Drawing View40

	Housing 4
	Drawing View19

	Housing 5
	Drawing View21
	Drawing View22

	Housing 6
	Drawing View23

	Housing 7
	Drawing View25
	Drawing View26

	Housing 8
	Drawing View27
	Drawing View28

	Circuit Breaker 1
	Drawing View8

	Circuit Breaker 2
	Circuit Breaker 3
	Drawing View35

	Circuit Breaker 4
	Circuit Breaker 5
	Drawing View36

	Circuit Breaker 6
	Engine Control 1
	Drawing View11

	Engine Control 2
	Drawing View13

	Engine Control 3
	Engine Control 4
	Drawing View18

	Generator 1
	Wiring Gen
	Wiring Controls
	Harness
	Wiring Engine



